F 11,.'1 ;’T.‘J- IH %i H HH $ ’m 6. WEPATHETIHHEFRL, SRR LERNTE, BAmmABIRFITER; 7:E- ijF 11’-'1 ;’-'-.‘J- ul;% ul'p lg

> —. FTHEE, RIETHER, WAEESEER: kS
2= B =)
A38 ' 4
F11 ¢ F3 ? 36
F11 w 8
L3 28
L1 © 8
L5 4
M5 4

> . RIEBRRRE;

1. VIS EEEL; : N o ‘ !

2. HEEPMFERRsE, B A—F: 3. ZARFMELAFERTFIEE, PiEREEEEE;

JEI TR RS i

D, REWB, TTE, AIED @, BAMMARBRFITA -—e
@, BEHBNEGR, FANZBIRY @, FORLENRFTH, SE—H
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, FS B B S/H1E BEfiz Fs &R ES/HE EEfiL
8. MTHSERET, WiEms, MEFR: 1 Ea%R / XN A38  PIAFEI IR M8*+20 /
; 2 R / XN F3  HARSIRL M5*8 FL-2329
4, EEEIFSHHL, BHEBEZRANEARHEFIL, 2 5. EEMROPBAR, RERHE, ETNRBR
5, ETFENEE; AommABIRFREEL (IREE  180° , MR, WIBInMABIRERE; 3 e / XN F11 | AABRRRL M6*12 FL-0338
TR, WEEHTR) ; 1
| 4 fEmg22 / XN L3 T 5mm FL-0207
4 Y4 N ) 5 A / XN L11 |y 5mm /
6 i KK-MT-05 5864-01-001 L5 T 8mm /
114 214 7 RITHEFEEES MY-LM-MTJ-260  0493-01-001 M5 8mmigs (26) 8mm FL-0240
- '\ \ S 8 3R MY-LM-MTJ-209  0210-01-001 01 | ZEFimigy M5X8 5508-01-001
; 10. ERSR, EXRUERERITIFRIEZ, WARSNE; SHRRER, ZURENBIIRNER;

01 02 03




2-6. Place the foot pads downward on a flat surface and install the upper and lower trays, securing them with a 4mm hex wrench;

Assembling Manual of Lower Stand

Exploded View of Lower Stand

} 1. Open the packaging, and referring to theillustrations below, confirm the accuracy of the material quantities.

Ancillary Materials List

No. Drawing Qty

A38 ' 4

F3 & 36
F11 ? 8

L3 28

F11

The lower tray's flange should face downward,
aligning with the sides of the left and right frames

L11 o 8

L5 4

M5 4

8 F3
o B -

2-3. Place the left and ) \ - “ 1 Parts LiSt Of LOWEI' Stand

} 2. Step—by-Step Installation

2-1. Move all materials to a flat, level place ;

2-2. Pre-install

2-10. After confirming the final position, tighten all screws and check for any looseness. Only after completing
these checks should the machine be placed or put into operation ;

both iaht tf ¢ @. Install the foot pads without tightening, allowing ®@. Use a 4mm hex wrench to tighten ;
Screws on bo right support frame o movement ; @. Install all four adjustable feet in the same manner, D
sides of the stand on the ground as @. Place the adjustable feet into the left and right ensuring they are at the same height ;
crossbar, screwing indicated in the diagram, frames and screw in the Z-shaped screws ; Drawing No./ Storage Drawing No./ Storage
them in halfway ; leavingaspaceforthe | ] oo No. Name Specification Location No. Name Specification Location
crossbar in the middie ; Left & right Hexagon Socket
2-8. The Stand with 2 adjustable heights by setting to two 2-9. When moving the machine, ensure the leveling feet 1 support frgame / XN A38 HeadgCap Screw M8*20 /
777777777777777777777777777777777777777777777777777777777777777777777777777777777777777 positions as shown in the diagram; are higher than the casters; when in a fixed position, the
casters should be higher than the leveling feet ; Hexagon Socket "
2-4. Position the connecting bracket with the bent edge | 2-5. Ensure the notch of the connecting bracket faces 2 Upper tray / XN F3 Button Head Screw M5'8 FL=2329
facing upwards. Insert the crossbar screws into the keyhole | inward. After installation, flip the lower frame 180° , then Hexagon Socket
slots of the left and right frames, then slide them down into ! install the leveling feet and casters. Secure the casters with 3 | Connect bracket / XN F11 | Button Head Screw M6*12 FL-0338
the waist slots. Use a 6mm hex wrench to pre—tighten the | a 4mm hex wrench ;
screws (tighten clockwise, loosen counterclockwise) ; 1 4 Lower tray / XN L3 Flat Washer 5mm FL-0207
- ~ ~ ~ | 5 He'ght%‘g)’t“Stab'e / XN L11  Nylon Flat Washer 5mm /
| 6 Upper Foot pad KK-MT-05 5864-01-001 L5 Flat Washer 8mm /
3 1 St Gear an Gear 7 | Ground foot pad MY-LM-MTJ-260 | 0493-01-001 M5 Spring Washer 8mm FL-0240
S I JAN y | 8 Caster  MY-LM-MTJ-209  0210-01-001 o1 7 Type fande M5X8 5508-01-001

04 05 06




